
Vattenförsörjnings- och Avloppsteknik 
Institutionen för kemiteknik, LTH
Examensarbete 2018

Stina Karlsson

Fractionation of NOM in water from
the treatment process at Ringsjöverket





Postal address Visiting address Telephone 
P.O. Box 124 Naturvetarevägen 14 +46 46-222 82 85 
SE-221 00 Lund, Sweden  +46 46-222 00 00 
Web address  Telefax 
www.vateknik.lth.se  +46 46-222 45 26 

Fractionation of NOM in water from the 
treatment process at Ringsjöverket 

by 

Stina Karlsson  

Master Thesis number: 2018-06  

Water and Environmental Engineering 
Department of Chemical Engineering 

Lund University 

June 2018 
 
 
 
 
 
 
 
 
 

Supervisor: Senior lecturer Michael Cimbritz 
Co-supervisor: Olivia Söderman, Sydvatten   
[...]
tions and one method used for this is resin fractionation. The type of resin fractionation used in 
this study is called the rapid fractionation method. This method includes three types of resins, 
Superlite XAD-8, Amberlite XAD-4 and Amberlite IRA-958. Water is filtered in series through 
columns packed with these resins, which allows NOM to separate based on hydrophobicity into 
the four following fractions:  

• Very hydrophobic acids (VHA) 
• Slightly hydrophobic acids (SHA) 
• Charged hydrophilic material (CHA) 
• Neutral hydrophilic material (NEU) 

 
The mechanism in which NOM is adsorbed to the different resins are driven by solubility in the 
aqueous phase and the ability of the NOM to adsorb to the surface of the resin. Hydrophilic 
NOM forms strong hydrogen bonds with water, whereas hydrophobic NOM is not forming 
these strong interactions with water. Hydrophobic NOM are therefore partially separated from 
the aqueous phase. This instead enables the hydrophobic NOM to adsorb to the surface of the 
resin by Van der Waal forces (Jarvis, et al., 2010).  

By changing the pH, the dissociation of the NOM molecules can be controlled. At acid condi-
tions, the ionisation of acidic groups on the NOM molecule decrease and as a result the charge 
of the NOM molecule becomes less negative or even neutral. Acid conditions will, therefore, 
make the NOM molecule more hydrophobic. Alkaline conditions favour dipole forces whilst in 
acid conditions the Van der Waal forces are dominating. This is the principle behind adsorption 
to the DAX-8 and XAD-4 resins but for the last resin, the IRA-958, NOM is adsorbed by ionic 
bonds (Jarvis, et al., 2010).  

Washing of the resin or back elution of NOM is driven by the opposite mechanism. A solution 
with high pH is used which increases the polarity of the NOM molecule which becomes more 
hydrophilic. The dipole and hydrogen bonds formed with water will overcome the Van der 
Waal forces and the NOM species are desorbed from the resins (Jarvis, et al., 2010).  

In this study, differences in DOC between the influent to the column and the effluent are used 
to estimate the adsorbed fraction. It should be noted that there are several studies using similar 
types of resins but with another type of analytic method. In these studies the adsorbed NOM is 
washed out and the structure and chemical characteristics of the adsorbed NOM are analysed. 



10 

 

In a study by Croué et al., (2003) the isolated fraction by XAD-8 was shown to have the highest 
C/H, C/O and C/N ratios and also the largest aromatic content of all fractions. The fraction 
isolated by the XAD-4 had a high content of polysaccarides whereas the neutral hydropilic 
fraction, isolated by using a cation exchange resin, was mostly proteinaceous. According to 
Eikebrokk & Thorvaldsen (2010b), humic acids are adsorbed on DAX-8, fulvic acids on XAD-
4 and proteins and amino acids are adsorbed to IRA-958. The material passing through all resins 
are the polysaccharides. Table 2 summarice what fractions and type of NOM that are separated 
when using the rapid farctionation method according to Eikebrokk & Thorvaldsen (2010b).  

Table 2. Show the separated fractions of NOM by using the rapid fractionation method. In addition the type of 
resin used and pH is presented for each fraction. The expected type of NOM adsorbed according to Eikebrokk & 
Thorvaldsen (2010b) is also shown.  

Fraction Abbreviation Adsorption Type of NOM 

Very hydrophobic acids VHA Adsorb to Superlite 
DAX-8 at a pH of 2  
 

Humic acids 

Slightly hydrophobic acids  SHA Adsorb to Amberlite 
XAD-4 at a pH of 2 
 

Fulvic acids 

Charged hydrophilic material CHA Adsorb to Amberlite 
IRA-958 at a pH of 8 
 

Proteins, amino 
acids 

Neutral hydrophilic material NEU Does not adsorb to 
any of the resins.   

Polysaccharides  

 

Even though methods including adsorption to resins are widely used, there are some reported 
uncertainties with the method. According to Song, et al. (2009), some uncertainties related to 
the method are irreversible adsorption to resins, bleeding of resin material, size-exclusion ef-
fects and chemical reactions of NOM due to changes in pH during the fractionation procedure. 

3.2 Separation of NOM fractions during drinking water treatment  
Hydrophobic NOM and NOM with high MM is to a higher degree removed in the coagulation 
process compared to hydrophilic NOM with low MM (Matilainen, et al., 2010, 
Metsämuuronen, et al., 2014, Köhler & Lavonen, 2015 and Matilainen, et al., 2006).  

Eikebrokk & Thorvaldsen (2010b) have used the rapid fractionation method to analyse fractions 
of NOM at two Norwegian DWTPs; one plant using coagulation followed by UV-disinfection 
and another with ozonation followed by biofiltration. For both DWTPs, the VHA and SHA 
were the dominating fractions in the raw water, around 85% of the total DOC concentration. 
VHA, SHA and CHA fractions were effectively separated during the coagulation process with 
83%, 62% and 85% respectively whereas the NEU fractions were unaffected. The total reduc-
tion of DOC was for coagulation 72%. The UV treatment had no significant impact on the 
different fractions. In the ozonation process, the separation of all fractions was low and so also 
the total DOC reduction. It even turned out that the SHA, CHA and NEU fractions increased 
during treatment.  

Transforming NOM with a hydrophobic character into NOM with a more hydrophilic character 
have also been reported form a pre-ozonation coagulation process (Matilainen, et al., 2010). 
Oxidation of NOM by ozone was shown to depend on the ozone dosage. Low ozone dosages 
transformed hydrophobic NOM to neutral and medium MM compounds of NOM which was 



11 

 

efficiently removed by the following coagulation step. But, on the other hand, at high ozone 
dosages the concentration of hydrophilic and NOM compounds with lower MM, which are 
more resistant to the coagulation process, increased. 

It has been reported from several studies that the majority of NOM components removed by 
membrane filtration were aromatic and/or hydrophobic. Negatively charged membranes have 
been shown not only to remove NOM by size-exclusion but also charge repulsion, since NOM 
molecules smaller than the membrane cut-off value have been filtered out. It has, furthermore, 
been demonstrated that hydrophobic NOM has a higher removal potential in membranes due to 
charge-repulsion since these molecules have a higher charge density. Hydrophilic NOM with 
low MM is hard to remove by size or charge exclusion. Pre-coagulation followed by membrane 
filtration has been shown to enhance the performance of membrane filtration. For substantial 
removal of NOM with micro-filtration or UF this pre-treatment is required (Metsämuuronen, et 
al., 2014). Tighter membranes such as nano-filtration membranes have shown to have a suc-
cessful remove of almost all fractions of NOM (Lidén, et al., 2015). 

Activated carbon is widely used in drinking water treatment and especially to remove micro 
pollutants. In Finland, granular activated carbon filtration has been studied by Matilainen, et al. 
(2006). This water was initially pre-treated by coagulation. This filter was most successful in 
removing NOM with intermediate MM whereas NOM with high and low MM was not reduced 
any further. Removal of NOM with granular activated carbon might be at the expense of less 
micro pollutants adsorbed to the filter and the capacity of the filter is influenced by the regen-
eration of carbon (Matilainen, et al., 2010; Matilainen, et al., 2006) 

 
 

  



12 

 

 

  



13 

 

4 Material and method 

This section will start with a short introduction of the pilot project started at the DWTP 
Ringsjöverket. Then, in order to add some more background information a presentation of the 
two DWTPs, Ringsjöverket and Vombverket, will follow. In addition, some information about 
the two surface water sources used will be given. Where in the treatment process at Ringsjöver-
ket water samples were taken will thereafter be specified. The experiment in the laboratory will 
also be introduced including the laboratory setup and the lab procedure. Finally, the calculations 
made and analytic methods used in this study will be described.  

4.1 Pilot project- water from lake Bolmen to Vombverket 
In order to secure reliable water supply and create redundancy in the system, Sydvatten has 
planned to construct a pipe transporting water from lake Bolmen to Vombverket. Today Vomb-
verket uses lake Vomb as source water. The purpose of the ongoing pilot project is to investigate 
the opportunities to infiltrate the water from lake Bolmen in the existing infiltration ponds at 
Vombverket. Since the two lakes, lake Bolmen and lake Vomb, have different water qualities, 
particularly when it comes to organic matter, pre-treatment of Bolmen water is necessary. In 
the project, treatment methods such as coagulation and membrane filtration are investigated. 
An UF membrane pilot has been running since 2017 at Ringsjöverket. This in order to investi-
gate whether membrane filtration of water from lake Bolmen is possible, where in the treatment 
process the UF will be best suited and what capacity this treatment method could have. The UF 
membrane is a hollow fibre membrane with a molecular weight cut-off of approximately 150 
kDa and it has a pore size of approximately 20 nm.  

In connection to the UF membrane pilot Sydvatten has also employed a sand filtration pilot 
containing sand and gravel taken from the infiltration ponds at Vombverket. Water from the 
UF pilot is infiltrated through the sand filter. This in order to see what happens with pre-treated 
water from lake Bolmen when it is filtered through sand from the infiltration ponds at Vomver-
ket. Water from lake Bolmen and lake Vomb have large differences in alkalinity and hardness, 
see Table 3. There is a risk that the water after filtration will be corrosive and this need to be 
avoided. In order to resemble the filtration at Vombverket the water in the sand filter pilot has 
a retention time of 2-3 weeks. 

4.2 Ringsjöverket 
The DWTP Ringsjöverket is located in Stehag close to lake Ringsjön in Scania. Today, 
Ringsjöverket produces in average 1400 L/s in order to supply Eslöv, Helsingborg, Höganäs, 
Kävlinge, Landskrona, Lomma, Lund, Svalöv, Ängeholm and parts of Malmö and Staffanstorp 
with drinking water. The treatment plant has a maximum capacity of producing 2400 L/s 
(Sydvatten, 2018).  

Ringsjöverket was commissioned in 1963 and in the beginning lake Ringsjön was used as raw 
water source. However, after deteriorating quality of the water in lake Ringsjön, raw water was 
delivered to Ringsjöverket from lake Bolmen. Water from lake Bolmen is transported in an 80 
km long tunnel to Ringsjöverket. Today, lake Ringsjön is only used as a reserve water source 
(Sydvatten, 2018). Figure 2 shows the different treatment steps at Ringsjöverket.  



14 

 

 

Figure 2. Drinking water treatment process at Ringsjöverket including screening, coagulation, flocculation, sedi-
mentation, rapid and slow sand filtration, UV-treatment and disinfection. Published with permission from Sydvat-
ten. 

Before raw water enters Ringsjöverket it is filtered in micro screens (500 µm). The pH is ad-
justed with sodium hydroxide and then the coagulant ferric chloride is added before the water 
enters the flocculation basins. Here, the water is mixed in order to create desirable flocs. The 
water is thereafter entering the lamella sedimentation basins, where the flocs are separated. 
After sedimentation, pH is increased with lime, in order to get rid of iron residuals. Thereafter, 
the water is filtered through a rapid sand filter followed by a slow sand filter. Before the water 
enters the distribution system it is UV treated and disinfected with sodium hypochlorite (Lidén 
et al., 2015; Sydvatten, 2018).  

4.3 Vombverket 
Vomverket is located in Veberöd close to lake Vomb. Vombverket supplies drinking water to 
Burlöv, Malmö, Staffanstorp, Svedala, Vellinge and parts of Lund and Eslöv (Sydvatten, 2018).  

Vombverket was commissioned in 1948 and since then water have been treated in infiltration 
ponds, trying to mimic the principle which occurs in nature when water is infiltrated in the 
ground and ends up as groundwater. However, from the beginning, infiltration was the only 
treatment needed, unlike today, when requirements are higher and several other treatment steps 
are necessary. Vombverket takes approximately 900 L/s from lake Vomb (Sydvatten, 2018). 
Figure 3 shows the treatment steps at Vombverket. 

  

Figure 3. Drinking water treatment process at Vombverket including screening, infiltration ponds, oxidation, sof-
tening step, rapid sand filtration and disinfection. Published with permission from Sydvatten.    

First, the water from lake Vomb is led in to micro screens before it is distributed over one of 
about 60 infiltration ponds. The water is infiltrated through sand and gravel layers in the ground, 
to finally end up in a natural groundwater reservoir. This artificially made groundwater is 
pumped up through one of the 114 wells to be oxidised in order to treat it from iron and man-
ganese. Subsequently, the water is softened with sodium hydroxide and the dissolved lime is 
precipitated and removed. After the softening step the water is pumped into a mixing chamber 
where iron chloride is added. Small particles still remaining in the water is separated in the 

Lake Vomb Infiltration 
ponds

Wells

Oxidation

Softening step

Mixing chamber Water reservoirRapid sand filter High pressure pumps

Water from 
lake Bolmen 

Lamella 
sedimentation 

Flocculation 
basins

Ferric chloride High pressure 
pumps UV- light

Slow sand 
filter

Rapid sand 
filter 

lake Vomb Infiltration 
ponds

Wells

Oxidation

Softening step

Mixing chamber Water reservoirRapid sand filter High pressure pumps

Water from 
lake Bolmen 

Lamella 
sedimentation 

Flocculation 
basins

Ferric chloride High pressure 
pumps UV- light

Slow sand 
filter

Rapid sand 
filter 



15 

 

subsequent rapid sand filter. Before the water is entering the distribution system, it is disinfected 
with monochloramine (Sydvatten, 2018).  

4.4 Raw water sources  
The two surface water sources used by Sydvatten for drinking water production are lake Bol-
men and lake Vomb. In Table 3 some water quality parameters of these lakes are presented.  

Table 3 Yearly mean values from 2016 of chemical parameters from the three lakes; Bolmen and Vomb. The values 
are taken from the production report of water quality made by Sydvatten (Sydvatten, 2016). Value marked with * 
is water from the Bolmen tunnel.  

 Lake Bolmen Lake Vomb 

Colour [mg/l Pt] 61.7 23.8 

CODMn [mg/l] - 5.4 

TOC [mg/l] 9.1 7.2 

Hardness [ºdH] 1.2* 9.3 

Alkalinity [mg/l] 14.3 152.9 

 

A previous study done 2017 has shown that mean values of TOC, UV254 and colour of water 
from lake Bolmen are 7.8 mg/L, 0.29 cm-1 and 0.019 cm-1, respectively (Söderman, 2017). As 
mentioned before, the MM of NOM has been shown to range from a few 100 Da up to 10 kDa. 
Measurements done by Söderman (2017) showed that NOM in water from lake Bolmen had a 
MM around 1-2 kD.      

4.5 Water sampling  
In this study water samples were taken at Ringsjöverket and transported to the Department of 
Chemical Engineering at four occasions; 12th and 19th of March and the 3rd and 10th of April. 
Figure 4 is a schematic picture of where in the treatment process at Ringsjöverket the samples, 
were taken. At the first two occasions water samples were taken of raw water (RW), sampling 
point 1 in Figure 4, of water after the UF membrane pilot (UMP), sampling point 4, and of 
water after the sand filtration pilot (SFP), sampling point 5. The last two occasions water sam-
ples were taken of RW, before the slow sand filters (SSF), sampling point 2, and after the SSF, 
sampling point 3. As could be seen in Figure 4, incoming water to the pilots, the UMP and the 
SFP, are taken in between the sedimentation and the rapid sand filtration.  



16 

 

 

Figure 4. Scheme of sampling along the treatment process at Ringsjöverket, including the two pilots. Sampling 
points: 1. RW=raw water, 2. Before SSF=slow sand filtration, 3. After SSF, 4. Water after the ultra-filtration 
membrane pilot (UMP) and 5. after the sand filter pilot (SFP). 

After the fractionation procedure and the following analysis the samples were stored for a few 
days in a cooling room at the department, maintaining a temperature of 6 ºC. Fractionated sam-
ples from the 3rd and the 10th of April was after fractionation and UV-analysis frozen for 10 and 
22 days respectively before TOC and DOC analyses were performed. 

4.6 Laboratory setup 
The laboratory setup consists of glass columns packed with three types of different resins: Su-
perlite DAX-8 (DAX), Amberlite XAD-4 (XAD) and Amberlite IRA-958 (IRA). There are six 
columns of each resin i.e. six columns with Superlite DAX-8, six columns with Amberlite 
XAD-4 and six columns with Amberlite IRA-958. This enables having duplicates of three types 
of water sample being fractionated at the same time. The bed volume, i.e. the volume of resin 
in each column, is 15 ml.   

The pump used to pump water through the columns was ECOLINE VC-MS/CA8-6 from Is-
matec. A potentiometric titrator from SI analytics, TitroLine 7000, was used to adjust the pH 
of the water samples. All waters were filtered before entering the columns with 0.45 µm poly-
propylene syringe filters. Filtering is applied to prevent particles from entering the column and 
clog the resins. The filters were, before mounted on top of the columns, rinsed with distilled 
(DI) water.  

During the experiment, three different water samples was pumped from glass bottles through 
plastic tubes, through the filters and into the columns. The effluent from each column was cap-
tured in glass bottles. Figure 5 is a photo of the laboratory setup showing sample bottles, pump 
and the columns packed with resins.  

lake Vomb Infiltration 
ponds

Wells

Oxidation

Softening step

Mixing chamber Water reservoirRapid sand filter High pressure pumps

Water from 
lake Bolmen 

Lamella 
sedimentation 

Flocculation 
basins

Ferric chloride High pressure 
pumps UV- light

Slow sand 
filter

Rapid sand 
filter 

1

UMP

32

4 5

SFP



17 

 

 

Figure 5. The laboratory setup when fractionating through the IRA columns. In the front: glass bottles with wa-
ter samples, in this case from effluent from the previous XAD columns. In the middle: the pump that pumps water 
from the bottles to the IRA columns. In the back: the IRA columns and the effluent water that is collected in glass 
bottles.      

    

4.7 Lab procedure  
The following section will describe the lab procedure, including pre-cleaning of resins, frac-
tionation, desorption and regeneration of resins.  

4.7.1 Pre-cleaning  
Pre-cleaning of resins is needed the first time the resins are used or when the resins are coloured 
or contaminated. During pre-cleaning, the resins are first washed with methanol (HPCL grade) 
during stirring for one hour. Thereafter, the same procedure is repeated for acetonitrile (HPCL 
grade) and, lastly, with DIwater before the resins are transferred back to the columns.  



18 

 

4.7.2 Fractionation 
During the fractionation procedure, three types of water samples are fractionated at the same 
time and of each sample, double samples are made. Each fractionation of 1000 ml water sam-
ples therefore results in six fractionated samples of 500 ml. Before the samples are filtered 
through the first column, DAX, the pH of the samples is adjusted to 2 with 2M HCl. Thereafter, 
the water samples are pumped through the DAX columns at a rate of 3 ml/min. The first two 
bed volumes, i.e. 30 ml, are discarded. Samples of 100 ml of the DAX effluents are collected 
for DOC and UV analysis. The remaining 370 ml is, subsequently, filtered through the second 
column, XAD, following the same procedure as for the DAX column. 

The remaining sample volume from the XAD effluent, 240 ml, is first adjusted to a pH of ap-
proximately 6 with 2M NaOH and thereafter increased to a pH of 8 with 0.1M NaOH by using 
the titrator. Then water is pumped through the third column, IRA, following the same procedure 
as for the previous columns. In Figure 6 the fractionation procedure for one water sample, in-
cluding all three types of columns, is illustrated.  

 

Figure 6. Illustrative picture on the fractionation procedure of one water sample. 500 ml of the water sample with 
a pH of 2 is pumped through the DAX column and thereafter the XAD column. Before the water sample is pumped 
through the IRA column pH is increased to 8. The first 30 ml from the effluent from each column is discarded and 
after each fractionation, 100 ml samples are taken. 

4.7.3 Desorption and regeneration 
All three resins must after fractionation or pre-cleaning undergo desorption and regeneration. 
For desorption of DAX and XAD resins, 60 ml (four bed volumes) of 0.1M NaOH is pumped 
through the columns at a rate of 3 ml/min. After desorption, these columns are rinsed with DI 
water to prevent formation of salt. For regeneration of DAX and XAD, 60 ml of 0.1M HCl is 
pumped through the columns at a rate of 3 ml/min.  

Desorption and regeneration of the IRA resin follows the same procedure as for DAX and XAD 
but with different solutions. For desorption, a solution of 1M NaOH and 1M NaCl is used and 
for regeneration, a solution of 1M HCl and 1M NaCl is used. 

Sample 
500 ml

pH=2

Sample
100 ml

Sample 
100 ml

370 ml

pH=2
240 ml

pH=8

Sample
100 ml

Discarded 30 ml Discarded 30 mlDiscarded 30 ml

VHA SHA CHA NEU

VHA – very hydrophobic acids

SHA – slightly hydrophobic acids

CHA – charged hydrophilic material 

NEU – neutral hydrophilic material  

D
A

X
-8

IR
A

-9
5
8

X
A

D
-4



19 

 

4.8 Calculations 
After DOC analysis of all samples was done, calculations of the different fractions of NOM 
was made. Each fraction of NOM was obtained by subtracting the measured DOC concentration 
in the effluent from the DOC concentration in the influent. The following equations were used 
to calculate fractions of NOM (mg DOC/L): 

 VHA = DOC$%&'()(*	,-'() - DOC($$&.(/'		012 (1) 

 SHA = DOC($$&.(/'	012	- DOC($$&.(/'	210	 (2) 

 CHA = DOC($$&.(/'	210	- DOC($$&.(/'	341	 (3) 

 NEU=DOC($$&.(/'	341 (4) 

	

4.9 Analytical methods  
In this section, methods used to analyse the water before and after the fractionation are pre-
sented. 

4.9.1 TOC and DOC 
TOC is the sum of the DOC and the particulate organic carbon in a sample after inorganic 
carbon have been removed. DOC is the content of organic carbon after the water has been 
filtered through a 0.45 µm filter. Since all water samples in this study are filtered prior to frac-
tionation the actual result from the TOC analysis is DOC. Earlier studies by Köhler and 
Lavonen (2015) have shown good correlation between DOC and TOC. The production report 
from Sydvatten (2015) confirms that this is the case also in analysed water from Lake Bolmen. 
It is, therefore, assumed that the NOM lost in the filters is negligible. However, measurements 
on unfiltered samples were also performed but the calculations of the different fractions need 
to be performed with values of  DOC, see equations 1-4 in section 4.8.      

TOC measurements at the department were done by using a Total Organic Carbon Analyser 
model TOC-5050A and an auto sampler model ASI-5000A, both from Shimadzu. TOC meas-
urements at Ringsjöverket were preformed by using a TOC analyser from Shimadzu model 
TOC-L CPH/CPN.  

4.9.2 UV254 
The recommended wavelengths used when measuring NOM is 220-280 nm and within this 
range, it is expected that different structures of NOM will absorb UV-light. Absorbance at 254 
nm is related to absorbance by NOM with aromatic structures (Sillanpää, 2014). Measurements 